



The National Brick Research Center  
 100 Clemson Research Blvd.  
 Anderson, SC 29625  
 Ph: (864) 656-1094  
 Fax: (864) 656-1095  
 www.brickandtile.org



Results of Tests on Brick Conducted in accordance with ASTM C67-06  
 "Standard Method for Sampling and Testing Brick and Structural Clay Tile"

### Brick Test Report

**Company Name:** Whitacre Greer

**Report Number:** WGC-0009

**Sample Name:** Boardwalk Shade 36

**Date Completed:** 4/16/2008

**Brick Size:** 3 x 9 x 3

NBRC ID	Length (in.)	Width (in.)	Test Peak (lbs)	Compressive Strength (psi)
1	4.57	2.98	141788	10403.9
2	4.45	3.04	127661	9434.6
3	4.49	2.98	133221	9950.9
4	4.33	2.98	133878	10379.9
5	4.42	2.99	122389	9264.8
Average	4.45	2.99	131787	9886.8

**These units have been tested in accordance with ASTM C67-06 for Compressive Strength.**

---

Denis Brosnan  
 Director Ph.D, PE  
 SC Registration No. 13888

---

Jim Frederic  
 Associate Director